

Test Report

No. 20100723006/HL

Date : Jul 25 2010

Page 1 of 2

HOPSTECH INDUSTRIES LIMITED
ROOM 1411, BLK. A,
HOI LUEN IND. CENTRE,
55 HOI YUEN ROAD, KWUN TONG,
KOWLOON, HONG KONG

The following samples were submitted and identified on behalf of the client as
CLASSIC ZOOB 35

Style / Item No. : 11035
Buyer : INFINTOY, INC
Manufacturer : HOPSTECH INDUSTRIES LTD.
Country of Origin : CHINA
Country of Destination : USA / EUROPE
Labeled Age Grading : FOR AGES 6 & UP
Sample Receiving Date : JUL 15, 2010
Testing Period : JUL 15, 2010 TO JUL 20, 2010

Test Requested : Please refer to the result summary.

Test Method & Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
European Regulation (EC) No. 1907/2006 (REACH) Annex XVII and its amendments – Cadmium content (Formerly Directive 91/338/EEC)	PASS

Signed for and on behalf of
SGS-CSTC NANSHAN Laboratory

Lui Tat Wah, Wallace
Senior Technical Manager
CNAS Approved Signatories

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not generate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full without prior approval of the Company.

SZNS 002850

Test Report

No. 20100723006/HL

Date : Jul 25 2010

Page 2 of 2

Test Results :

European Regulation (EC) No. 1907/2006 (REACH) Annex XVII and its amendments – Cadmium content

Method : With reference to EN 1122: 2001, Method B.

Test Item	Result (%)	Detection Limit (%)	Permissible Limit (%)
	1-3		
Cadmium (Cd)	ND	0.0005	0.01
Comment	PASS	--	--

Composite Sample Description :

1. Multi-Color Coating on Paper (Instruction)
2. Red Plastic (Zoob Tube) + Green Plastic (Zoob Tube) + Yellow Plastic (Zoob Tube)
3. Grey Plastic (Zoob Tube) + Blue Plastic (Zoob Tube)

- Note :
1. % = percentage by weight
 2. ND = Not Detected



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full without prior approval of the Company.